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Report Nor 502-Q14L1 Aquadin Fermoability Testing Report Bate: S70% 2016

HEPURT OF DONCRETE PERMFEABILITY TESTING

Client: Aquafin

Laboratory Staff: Richard King / Craig Joss

Concrete Materials Supplied by: DePaul Concrete Company

Testing Program: Complete testing of AQUAFIN-IC (IntegraCoat) using Corps of Engineers CRD
€ 48-92, December 1, 1992 “Standard Test Method for Water Permeability of Concrete.”

AQUAFIN-IC {IntegraCoat) Testing Program Phase I
Untreated Control Sample. Prepare one (1) control sample (Nominal compressive strength to be 2000

psi}, twelve (12} inches long by six (6} inch diameter, and set up in test equipment. Complete
pertneability testing according to CRD-C 48-92.

“rcated Sample. 1'repare ome (1) treated sample, ouwe (1) cvat, applivatiovn rate 2.0 Ioivd® ¢1.0 kgim™
and test with positive side pressure according w CRD-C 48-92, Coating application to be completed
by AQUAFIN representativa,

Conteele Specilications

Class / Amount Concrete: 3000 psi
(1 bar = 14.5 psi) Admixture: n/a

Type of Forms: Plastic standard cylinder mold
6" x 12", 25 tamps of 1” rod per 4” lift.
Date Placed: 4/8/2002 Weather: Sunny 80° Concrete Temperature: 75°

Type of Mixer: Batch

Slump: 4.0

Concrete Mix: Cement 490 1bs.
Natural Sand: 1390 Ibs.
Coarse Agg, #1: 1850 lbs
Total Water 260.7 |bs

Additional water added at Added at Laboratory to achieve slump.
Percent Air Entrainment: 5 %
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Conerete Strength Testing:

‘leating Late: 56720002 Coinpressive strangth EENIRE wis compleled o accordance with AS T4 39
Slandard Tes| Melod For Cornpressive, Steength of Cylindrical Conorele Speciment, Average 28-
day sampressive strenpth was 3517 pai (1 bar = 14.5 psi}.

TEST # 1 Controf Test

Cualive Mate: sl Mone

Diate Test Started: bluy 26, 2002

Method of Test: Permeability test pecformed in s¢cordanes with CRDC-48.92

Ambient Tempordtire: T4F

Test: Fosltive {woter) side.

Water Pressure During Test: 200 psi {1 bay — 14 5 psi) 2pplicd wita vegu.ated ait pregsure.

Test Duration: 2| days. Congrete ond test eviinder prepared as provided fu on
CRDC 48-92

RESULT:

Tes: Resuit: Waler flaw thraugh test specimen monitored over 21-day pericd. Permeshility
calculated from change in head dits aud lapsed 1ine during test for final five days of tostng. Tas
calculnted permeability was 1. LE10-9omieen,

TEST# 1 AQUAFIM-IC (JutergraCoat}

Coating Matedial: AGUAFIN.IC {IntegratCoat) applicd at tate of 2.0 lbasyd®
(1.0 knim".

Tiate Test Started: Jone 26, 2002

Methaod of Test: Permesbility test perfurmed in secodance with CRDC4E-92

Ambient Tetnperature; R

Test: Positive side (through coating towards concrete).

Water Pressure During Test: 200 psi {1 bar = 14.5 psi) applied with regulated air pressure.

Test Duration: 21 day period. Concrete and test cylinder prepared as provided for
on CRDT 48-82,

RESULT:

Test Resull- Head meatore ments wore momitored w tho pormeamaetat ighl ginss throughoat the 21-
day 1ozt perigd. [0 aded: Lo, water flow {ron the ontAow valve st the base of the eylmder test el
was elso recorded, ™Mo liquid water wag ohserved during the laet five days ofthe rest period. The
gipkd plase readings dunnyg the Just three day s sbowed oo covement, indieating rern Hrw thraugrh b
test specimen. Calenlated permeability frem change in bhead date and alapsed time during test for
fingl five deys of testnpg was 2 OB 1010 cnusec. This mferren peomeatal:ty meaples Bom mizration of
wakcr vapor from tesl Spesirash.

Hesprectiully submtted,
Npphied Testing, Inc,

Craip J-Jags, Fh.Is, P.E.

Techricol Manager

A0 B fourth Btroct, Bldg 120, Bndaasort, 1A 13105
Fhome: 1 0-512-3227 Fax: G13-313-DE87
Dralos & pphectatting. cam w8 Fprles Sha stmd Lom
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o AA-ab DiMSAYEET APPLIED TESTING FAGE AT
TERT CONTROL FOR AQUAFINAC dnmgratast): Cryntaline Walsrproofing
Initia) Unitn Einal Unils
M= Flow Rale hour | D.3284 ] 50 ©.12242E-05(M omiisac
A = Arad of Pamaatls Materal Inches * 28.27413 2.54 2.54] 1824148025(A cma
H=H Hawd gl Z00 0, 70308 | 100 14081 8[H cm
L = Langth of Flow Path Inchoy 12 254 30.48[L cm
K » Hydrmulle Candunbviy- ReMIAIR'L] 1,00LEH K EATHRS
ot Diftarantial lel-#ll:a!
Durla Tl Tirma Dulo and Hours E_?ia::r: Elapsed Timal  Hang | Haad Changa Hﬁ:’;‘gﬂgu ductunl Flow | Par Hour F
cmih
Hours pans : m:r,
| Date Haurs Data and Hours Hears Houes om cm CITl ;rn" P
SI26/7002 110000 AM E/2EN32 11:00] 37402 46
B 11:00.00 AM /3002 11:00 0.0 0.00) 1] 1 ] 0 o
g0zl 112500 AM &102 11128 ahd2 48 42 Fl z 2| 47.61804782| 0.863523
[_ewzo0g B:05.00 AN BAA0Z 9.05] 0408 46,67 a 1 3| 23.60052381] 0.521378]
[ETFIAE] 3000 P a0z 1530] 194 50 617 1.5 i W6 11 e047A10] 0454855
[ B8:1 0000 AM As02 8rio] - 14197 18,87 4.1 0.8 4.1 14.265T1420] D.A5T14]
E"@zi Bi45:00 AM G702 BlaS| 1875 Al 58 & 0.0 5| 2142857143 044106
Ero200z 325000 PM BiOa 16:25]  2ed.47 Ba.67 52 0.2 52| 4781504782| G.0BT10]
81072002 11:58:00 AM BMOND2 111568 204,87 20.58 5.5 V] 55] 7042857143[ 0347534
M08 B05:00 AM A2z 6,06 307,08 4312 5.8 0.4 5.0] 9.623808824) 0.228130
B/ 32002 03000 AM BA302 10:30] 338,50 28,42 5.3 0.4 3| u.hz3apasad] 0.3358149
[FRETFRH] 10:30:00 AM BA4/03 10:30] 35050 24,00 8.7 0.4 8.7( 0.523000524) 0306825
B/ 5/2002 To45:00 AN B/1SN0Z 7:35] 380,58 21.08 7 i) 7| 7147857143 0338752
B B0 B; 30:00 PM EMBD2 20:30] 41750 38.92 7.5 0.5 7.5]  11.004781G] 0322477
Lotite Cylrdet © kncn LKA ' 2 inch sl C——1 T A o PR TR by D 3T
i B By hnluw
Fhaw PaIn LargtafL) 1200 AT
Fiorn B Favoar m emEn Prom parmeralEr callboyian

Hasd Chango varaus Elapied Thme

Elasead Thyug [rary|
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PAGE B9
TEST AQUAFINAG (IntegraCoat): Crystalline Waterproofing
Initlal Urdia _ Flnal Lniis
M= Flaw Rate Jem”hour g.0800] 50 po] 1.887E-05[M I 168E
A < Araa of Fermsadie Matenal  |inchaz® 2827 254 2.54] 1B2.41469[A an’
H = Hydraulk Haud pel Zo0.00] 070309 160 Ta061.8]H an
i1, = Cangth of Fiow Path _inchas 12.00 2.54 ATAB]L o
K = Hydraullc Conductivity =R AL ) 1881590 K cmiaet
] ‘ |  Duffevertia) ! '
Dats [ _— Tine Dels and  Tots Elapsed; | Elepssd | Haad C“”‘:f:““ Acteal  Actumd Flow
| Hour | Time Howrs  Time | Change Change Flow  Ratd Per EHour !
. | _ Howrs ‘ "
Dale Hours " Data and Hours Hours Hours | om cm em e e
Br24/02 17:00 6124702 17:00 .00 0.00 Q.50 0.00 0.00[  0.0000
62802 17.00 B/25/02 17,00 24,00 24,00 1.20 0.70 0.70] 18.8667 05044
B28/02 17:00 B/26/02 17:00 4B.00 24.00 1,80 Q.70 140| 18.8667 06544
/27102 B30 ai27/0e 8:an 63,50 15.50 210 0,20 160 47818 0.3072
BI2TI02 AT:00 B/27I02 1100 T2.00 8.50 2.20 0.10 1.70 2.3810 Q0.2601
TH2 9:30 71102 .30 160.50 B8 .50 2.80 0.70 240 16.8647 0.1863
— 72102 @15 TI202 B:16 184.25 2375 2.90 0.00 z.40|  0.0000 0.0000
713/02 B:15 713/02 8118 20735 23.00 2.60 0.oo0 2400 0.0000 0.0000
7602 14:00 70802 14:00 85.00] _ 77.05 2.50 0.00] 3.40] _ 0.0000 0.0000
TITz 8:30 TITI02 8:30 304.50 18.50 3.70 0.80 320] 180476 0.4768
718102 15:30 TIAM2 15:30 334,50 30.00 3.30 -.40 2.80] -9.5230 03175
7i5i02 15:00 778102 15:00 358,00 23.00 B.40[ 0.20 750 47619 §.2070
THM0Z 13:00 7110i02 13:.00 38000 22.00 3,50 0.10 3.00] 23810 0. 1062
TH2m2 1200 TH202 12:00 427 00 47.00 4.0 0.50 30 118048 0.25843
7502 11:00 71602 11:00 485,00 71.00 4,30 0.30 3.80] 71428 0.1008
TR 11:00 TAT2 1100 546,00 4B.00 4,30 0.00 3.80]  0.0000 0.0000
Concrets Cylinder 8 Inch Dlintélar 12 Inch length ] ] Cimla el 100 peb e sllly Al i
furen A 28.27 &q [nches
Flaw Path Langth (L.} 12.00 Inches
Flow Scale Factor 2581 em’fem From parmaameter calibration
‘ 1
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APPLIED TESTING, Inc.
Concreta Permaamsatar Tast Apparktue
Mathan : CRDC-C 48-92 __
Projeat Mo B0c-014 Enainaer
Das: 5/21/2002
Slant Time! . Finigh Time: Chechkad
Tempereiurg. Tamperatlirs:
Applied Pressure |  Scale Reading | Displaced Water | Total Dispiaced | Scale Factor Cormmant
~ (PEI) Centimetars (em®) Water (em’) {em” per cm) .
————--ﬁ-. = . 2 _"T e r_
200] 242 500 500| _23.80852381
| %I 46.2 500 1000] _23.8005230
BE.2 500 1500| 23.80982381)
202 500 2000] 23.80952381
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